
  
 
 
 
 
 Filter Backwash Recycling Rule 

Technical Guidance Manual 



Office of Ground Water and Drinking Water (4606M) 
EPA 816-R-02-014 
www.epa.gov/safewater 
December 2002 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Printed on Recycled Paper 



 
 
 
 
 
 

This document provides public water systems and States with Environmental Protection Agency’s 
(EPA’s) current technical and policy recommendations for complying with the Filter Backwash 
Recycling Rule (FBRR).  The statutory provisions and EPA regulations described in this document 
contain legally binding requirements.  This document is not a regulation itself, nor does it change or 
substitute for those provisions and regulations.  Thus, it does not impose legally binding requirements 
[...]
primary processes.  Although the raw water turbidity of direct filtration plants is usually 
lower than most conventional plants, the solids loading to the filters may be higher because 
of the absence of the sedimentation process prior to filtration.  If spent filter backwash is not 
treated prior to recycle, solids loading onto the filters will increase over time because there 
is no other way for solids to be removed from the treatment train.  Therefore, solids are 
typically removed from recycle streams prior to being returned to the primary treatment 
train/plant headworks.  
 

Figure 2-2.  Example Direct Filtration System with Recycle 

 

Raw Water
Influent Filtration

Filter-to-Waste
(unregulated)

Clearwell

Disinfectant

Spent Filter
Backwash
(regulated)

R
ec

yc
le

 S
tre

am

Finished Water to
Distribution

System

Coagulation
Flocculation

Treatment
Unit*

*Spent filter backwash
should be treated to
remove solids  prior to
recycle



2.  Regulated Recycle Streams 

 
EPA Guidance Manual 12  December 2002 
FBRR Technical Guidance Manual   

2.3  RECYCLE FLOWS REGULATED BY THE FBRR 
 
Many different types of residual streams may be recycled at drinking water treatment plants. 
EPA originally identified twelve recycle streams for study in the proposed rule.  Based on 
Cryptosporidium occurrence data and possible effects on finished water, three recycle 
streams were selected for regulation by the FBRR.  These recycle streams are:  
 

• Spent filter backwash water; 
 

• Thickener supernatant (sometimes referred to as sludge thickener supernatant); 
and, 
 

• Liquids from dewatering processes. 
 
These three recycle streams are described in more detail in the following sections.  Process 
solids recycled from clarification units are not regulated by the FBRR.  However, if 
softening systems or contact clarification systems recycle any of the regulated flows (spent 
filter backwash, thickener supernatant, or liquids from dewatering processes), then these 
systems must comply with the requirements of the FBRR. 
 
2.3.1 Spent Filter Backwash 
 
Spent filter backwash is generated when 
water is forced through the filter, counter 
to the flow direction used during 
treatment operations.  This action cleans 
the media by dislodging accumulated 
particles, including microorganisms, 
captured by the filter media.  
Consequently, the resulting spent filter 
backwash contains particles trapped in the 
filter during treatment operations, 
including particles produced from 
coagulation and pathogens such as 
Cryptosporidium.  The practice of 
recycling may reintroduce these particles 
into the treatment process.  Spent filter 
backwash water typically averages 3% to 6% of total plant production (McGuire, 1997). 
However, on an instantaneous basis, the spent filter backwash flows could be as high as 
60% (or higher in some instances) of the plant flow.  More information on spent filter 
backwash water characteristics is available in Chapter 7. 
 
Spent filter backwash can be recycled with or without treatment or flow equalization.   

A filter during backwash 



 2. Regulated Recycle Streams  

 
December 2002 13 EPA Guidance Manual 
  FBRR Technical Guidance Manual 

2.3.2  Thickener Supernatant 
 
Thickener supernatant is the decanted clear water that exits a sludge thickening basin after 
gravity settling.  Some plants recycle the supernatant from the thickener.  Depending on 
whether the thickener is operated in a batch mode or a continuous mode, the supernatant can 
be recycled to the plant intermittently or continuously. 
 
Some plants combine the flows from several plant processes prior to thickening.  The flow 
entering gravity thickeners primarily consist of sedimentation basin sludge but can also 
include spent filter backwash and flows from dewatering devices.  Factors affecting the 
quantity of thickener supernatant produced include: 
 

• The raw water quality; 
 
• The quantity of residuals produced (dependant upon the raw water quality, 

coagulation scheme, and the sludge collection/removal efficiency); 
 
• The level of treatment provided to thickener influent flows; and, 

  
• The volume of the spent filter backwash (if spent filter backwash is discharged to 

the thickener).   
 
More information on thickener supernatant is contained in Chapter 7. 
 
2.3.3  Liquids from Dewatering Processes 
 
The liquids removed from sludge, by mechanical or other means, are referred to as liquids 
from dewatering processes.  In mechanical dewatering processes, drinking water plants 
often use belt presses, centrifuges, filter presses, vacuum presses, and other similar sludge-
concentrating equipment.  Sludge can also be dewatered in a sludge drying bed, lagoon, or 
monofill (sludge-only landfill).  Sludges are dewatered in order to reduce their volume, 
which facilitates handling and disposal.  The volume of the dewatering liquid depends on 
the volume and solids content of the thickened sludge fed to the dewatering devices.  
Recycle flows from dewatering devices are produced at low rates and unlikely to cause a 
plant to exceed operating capacity. However, the dewatering liquid may contain 
Cryptosporidium oocysts because it is derived from solids that may hold high concentrations 
of oocysts.  More information on liquids from dewatering processes is contained in Chapter 
7. 



2.  Regulated Recycle Streams 

 
EPA Guidance Manual 14  December 2002 
FBRR Technical Guidance Manual   

2.4 REFERENCE 
 
McGuire, M. J.  1997.  (Draft) Issue Paper on Waste Stream Recycle and Filter-to-Waste in 
Water Treatment Plants.  Prepared for an American Water Works Association (AWWA) 
Technical Work Group.   
 
 



3. REPORTING REQUIREMENTS  
 

 
December 2002 15 EPA Guidance Manual 
  FBRR Technical Guidance Manual 

3.1 INTRODUCTION 
 
The FBRR has specific reporting requirements.  Systems must submit the required 
information to the State by December 8, 2003 (see Figure 3-1).  This information is known 
as the Recycle Notification and can provide useful data for evaluating system recycle 
practices.  A worksheet has been developed to assist systems with reporting the required 
information (Recycle Notification form in Appendix B).  A completed example of this 
worksheet is included at the end of this chapter.  Systems will want to check with their State 
to make sure the reporting format is acceptable.  Examples that may be useful when 
completing the forms are presented in Appendices C, D, and E. 
 

3.2 RECYCLE NOTIFICATION 
 
Each system that uses conventional or direct 
filtration and recycles spent filter backwash 
water, thickener supernatant, or liquids from 
dewatering processes must provide the State 
with the following written information by 
December 8, 2003: 
 

$ A plant schematic showing the origin 
of all recycle streams, the hydraulic 
conveyance used to transport the 
recycle streams, and the location 
where the recycled streams enter the 
treatment process. 

  
$ Typical recycle flow, highest 

observed plant flow experienced in the previous year, and design flow for the 
treatment plant.  All flows must be reported in gallons per minute (gpm). 

 

• The State-approved operating capacity for the plant, if the State has made such a 
determination. 

 
The submitted data will be evaluated by the State to determine whether the system’s current 
recycle return location is acceptable or if the system must make modifications.  A system 
that fails to submit this information to the State commits a monitoring/reporting violation, 
which requires Tier 3 public notification.  Failure to notify the public within one year of the 
violation is a violation of the Public Notification Rule.   
 
The Recycle Notification form (provided in Appendix B and included as an example at the 
end of this chapter) can be used for the Recycle Notification, if the form is accepted by the 
State.  Systems are required to keep a copy of the Recycle Notification and all other 
information submitted to the State.  Systems that use, or plan to use, an alternate recycle 
return location may want to request approval for the alternate recycle location when 
submitting the Recycle Notification to the State.  All alternate recycle return locations must 
be approved by the State by June 8, 2004.  Chapter 4 provides more information on the 
required recycle return location.

Rule Reference:  
40 CFR 141.76 (b) 
 
(b) Reporting.  A system must notify the 
State in writing by December 8, 2003, if 
the system recycles spent filter backwash 
water, thickener supernatant, or liquids 
from dewatering processes.  This 
notification must include, at a minimum, 
the information specified in paragraphs 
(b)(1) and (2) of this section. 
 



3.  Reporting Requirements 

 
EPA Guidance Manual 16 December 2002 
FBRR Technical Guidance Manual   

Figure 3-1. Filter Backwash Recycling Rule Provisions- Reporting Requirements

Does the system
employ

conventional or
direct filtration?

Does
the system recycle

spent filter backwash,
thickener supernatant

or liquids from
dewatering?

Does the system 
recycle through the processes 

of the system’s existing filtration 
system as defined in 

40 CFR 141.2?

Yes

Yes

No further requirements
under FBRR

No No

Has the State 
approved an

alternate recycle
return location 

by 6/08/04?

Yes

No

Have capital
improvements been

completed by 6/08/06?

No

Yes

Are capital
improvements

necessary?

Does the system 
recycle to State-approved

alternate location
by 6/08/04?

No

No

Yes

The system should
submit a schedule

for capital
improvements.

Yes

No further requirements
under FBRR

TT violation
(PN required)

Does 
the system use

surface water or ground water 
under the direct 

influence of surface 
water?

Did the system 
notify the State in writing 

by 12/08/031?

Did the system 
collect and retain 

recycle flow information 
for review beginning 

6/08/04?

No

Yes

FBRR does not apply

M/R violation
(PN required)

Yes

Yes

NoNo

Yes

No

1.  Notification includes information specified in 40 CFR 141.76 (b) (1) and (2).  40 CFR 141.76 (b)(1) requires a plant schematic showing 
the origin of all recycle flows, the hydraulic conveyance used to transport them, and the recycle return location.
40 CFR 141.76 (b)(2) requires typical recycle flow (in gpm), highest observed plant flow for previous year (in gpm), treatment plant design 
flow (in gpm), and State-approved operating capacity (if a State determination has been made).

Recordkeeping 
violation

(PN required)

 



                                                                                   3.  Reporting Requirements 

 
December 2002 17 EPA Guidance Manual 
  FBRR Technical Guidance Manual 

3.2.1  Plant Schematic 
 

The plant schematic may take a variety of formats, such as Computer Aided Drafting and 
Design (CADD), Power Point, neatly hand-drawn figures, copy of an existing plant 
schematic, or other formats acceptable to the State.  The contents of the schematic are more 
important than its format.  The schematic must clearly show the following: 
 

• Origin of all recycle streams; 
 

• Method of transporting recycle streams, including conduits, pipes, pumps, 
valves, and flow controllers; and,   

 

• Location of re-entry for recycled stream to the treatment process. 
 
If the recycle streams undergo equalization or treatment prior to re-entering the main 
treatment train, this information should also be displayed in the schematic.  Figures 3-2 and 
3-3 are examples of acceptable schematics. 
 

Figure 3-2.  Example Plant Schematic for Recycle Notification  
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Raw Water Influent
Peak Daily = 19.8 MG

Peak Instantaneous = 14,100 gpm

Sedimentation Filtration

Clearwell

Disinfection

Finished Water to
Distribution System

Flow Meter

Coagulant/Polymer
Feed

Spent Filter
Backwash

7,000 gpm
Gravity

100,000-gal
Backwash

Holding Tank

Gravity
Thickener

6" Gravity PipeSupernatant Recycle Flow
100 gpm

Sludge
Pumped

Spent Filter
Backwash

Recycle Flow
3,500 gpm
Pumped

12-inch Pipe

Recycle
Flowmeter

R
ec

yc
le

 S
tre

am

Coagulation Flocculation

Sludge Manually
Removed Every

2 Months

12-inch
Pipe

6-inch
Pipe



3.  Reporting Requirements 

 
EPA Guidance Manual 18 December 2002 
FBRR Technical Guidance Manual   

 
 

Figure 3-3  Example Hand-drawn Plant Schematic 
for Recycle Notification 

 
 
 

 



                                                                                   3.  Reporting Requirements 

 
December 2002 19 EPA Guidance Manual 
  FBRR Technical Guidance Manual 

3.2.2  Flow Information 
 

Under the FBRR, four types of flow information are required to be reported to the State: 
 

• Typical recycle flow (in gpm); 
• Highest observed plant flow experienced in the previous year (in gpm); 
• Design flow for the treatment plant (in gpm); and, 
• State-approved operating capacity (if available).  

 
The State can evaluate this information to determine if recycle practices create design flow 
exceedances or exceedances of the State-approved operating capacity. 
 
Typical Recycle Flow 
 
The typical recycle flow must be reported to the State.  This value must include all recycle 
flows covered by this rule (spent filter backwash, thickener supernatant and liquids from 
dewatering processes) that are returned to the treatment train.  Some States may regulate 
additional recycle streams and may require these to be reported as well.  Methods for 
determining recycle flows include: 

 
• Metering at one location or individually; 
• Estimating based on backwash rates or basin overflow rates; 
• Estimating from pump records, if pumps are used; 
• Estimating from hydraulic conveyance capacity of the conduit; or,  
• Estimating by drop in water surface elevation in a tank. 

 
Appendices C, D, and E provide examples of how to determine the typical recycle flow.  
The recycle flow must be reported to the State in gpm. 
 
Highest Observed Plant Flow in the Previous Year 
 
To determine the highest observed plant flow experienced in the previous year, a review of 
plant monitoring records should be conducted.  The flow should be measured at a point that 
accurately captures the total amount of water passing through the treatment system at a 
given time, including raw water and recycle flows.  Locations for measuring this flow may 
include:  
 

• Flowmeters at the plant inlet that record both raw water and recycle flow.  In 
some plants, these flows may be measured separately or the flowmeter may be 
located such that both flows are recorded simultaneously.   

 
• Flow into the clearwell (if representative of plant influent flow, such as in a small 

system).  This flow may be obtained from pumping records, metered, or 
estimated.  Measuring the flow exiting the clearwell may not provide an accurate 



3.  Reporting Requirements 

 
EPA Guidance Manual 20 December 2002 
FBRR Technical Guidance Manual   

plant flow if clearwell water is used for backwashing filters or other plant 
processes or if the distribution pump rate varies from the raw water rate.   

 
• Raw water and recycle pump records (if pumps are used).   

 
The important point to remember is that both raw water and recycle flows should be 
included in determining the highest observed plant flow for the previous year.  The Recycle 
Notification form (in Appendix B) can be used to report flow information to the State.  A 
completed example of this form is included at the end of this chapter.  Systems will want to 
check with their State first to make sure this reporting form is acceptable. 
 
Examples in Appendices C, D, and E provide guidelines for identifying the highest observed 
plant flow.  Some plants may operate in a manner such that the highest observed raw water 
flow will not coincide with the highest observed recycle flow.  Also, the highest observed 
raw water flow may not represent the highest observed plant flow if recycle flows are 
significant (see example in Appendix C for an illustration of a situation where the highest 
[...]
MGD, respectively (EPA, 2000).  Annual operation and maintenance costs were estimated 
to be $4,600 and $34,700 for design loading rates to the sedimentation basin of 0.022 MGD 
and 19.87 MGD, respectively (EPA, 2000). 
     
 
10.5 RECOMMENDED DESIGN GOALS 
 
The FBRR does not provide specific requirements for treatment.  Some States and 
professionals have developed treatment guidelines that are presented for consideration in the 
following sections.  Systems should check with their State on specific treatment 
requirements or guidelines when considering treatment for recycle streams. 
 
10.5.1  Ten States Standards 
 
The Great Lakes Upper Mississippi River Board of State Public Health and Environmental 
Managers, (or Ten States Standards) (SPHEM, 1997), recommend that spent filter backwash 
be returned at a rate less than 10% of the raw water flow entering the plant.  Spent filter 
backwash should not be recycled when raw water contains excessive algae, when finished 
water taste and odor problems occur, or when trihalomethane levels in the distribution 
system exceed allowable levels. 
 
10.5.2  California 
 
California recommends that treatment plants establish an operational goal for turbidity of 
less than 2.0 NTU for recycled spent filter backwash and other recycle streams.  If this 
turbidity limit cannot be achieved, the system should treat the recycle stream to a quality 
equal to the average raw water quality.  In addition, new facilities should remove 80% of 
solids before recycle and the recycle flow should be less than 10% of the plant flow. 
 



10. Treatment of Recycle Streams 

 
EPA Guidance Manual 72 December 2002 
FBRR Guidance Manual   

10.5.3  Maryland 
 
Maryland has a policy for both new and existing surface water treatment plants.  New 
surface water plants should provide treatment for recycle streams.  Existing systems can 
continue to recycle under the following controlled circumstances: 
 

• The recycle ratio should be less than 5%; 
 
• A minimum of two hours of polymer-enhanced sedimentation should be 

provided; and, 
 
• Sedimentation should be provided with very low, continuous overflow rates (0.3 

gpm/ft2). 
 
10.5.4  Ohio 
 
Ohio recommends recycle streams be treated prior to their return to the main treatment train.  
In addition, the recycle flow should be less than 10% of the plant flow. 
 
10.5.5  Cornwell and Lee (1993) 
 
Based on an evaluation of eight systems, Cornwell and Lee (1993) made the following 
observations which may minimize impacts on finished water quality: 
 

• Equalization should be provided so that recycle is continuous rather than 
intermittent.   

 
• The recycle stream should be properly treated for cyst removal with an 80 

percent treatment efficiency.   
 

• Overflow rates from the backwash water clarifier should be less than 0.07 
gpm/ft2 to achieve the 80% treatment efficiency (when chemical addition is not 
used). 

 
10.5.6 United Kingdom Water Industry Research (UKWIR) (1998)  
 
The UKWIR developed a water treatment guidance manual that addresses recycling of spent 
filter backwash water (Logsdon, et al., 2000).  The UKWIR recognized the risk posed by 
concentrated suspensions of Cryptosporidium oocysts in spent filter backwash.  UKWIR 
developed the following guidelines to prevent passing oocysts into finished water: 
 

• Backwash water should be settled to achieve a treatment objective of greater than 
90% solids removal before recycling. 

 



10. Treatment of Recycle Streams 

 
December 2002 73 EPA Guidance Manual 
  FBRR Guidance Manual 

• Recycle flows should be at less than 10% of raw water flow and continuous 
rather than intermittent. 

 
• Continuous monitoring of the recycle stream with on-line turbidimeters should 

be conducted. 
 

• Jar tests should be conducted on plant influent containing both recycle streams 
and raw water to properly determine coagulant demand.  

 
• Polymers should be considered if high floc shear or poor settling occurs. 

 
• The recycle of liquids from dewatering processes should be minimized, 

particularly when quality is unsuitable for recycling. 
 
10.6 EVALUATING TREATMENT 
 
The evaluation of existing treatment processes used for recycle streams or evaluating the 
need for treatment is an important process.  The following checklist can be used to conduct 
the evaluation: 
 

9 Compare finished water quality during periods of recycle to periods when 
recycling is not occurring.  Contaminants of concern are Cryptosporidium, 
Giardia, DBPs, DBP precursors, TOC, iron, aluminum, and manganese.  Other 
water quality parameters that could be examined are pH, turbidity, particle 
counts, and taste and odor.  If contaminant concentrations increase during recycle 
events as compared to periods when recycling is not occurring, then treatment (or 
improvements to existing recycle stream treatment processes) may be warranted.  
Also, if treatment technique violations or MCL violations occur during recycle 
events, then treatment (or improvements to existing recycle stream treatment 
processes) should seriously be considered. 

 
9 Perform a similar process as previously described on individual treatment unit 

processes in the main treatment train for more information on how individual 
units are being impacted during recycle events. 

 
9 Examine flows and hydraulic loading rates during periods of recycle events.   

Make sure that hydraulic surge, plant capacity exceedance, and/or hydraulic 
loading rates of individual treatment units in excess of design rates are not 
occurring. 

 
As a system considers treatment options for recycle streams, the following items should be 
considered: 
   

9 Estimate or measure the amount of residuals produced by the plant.  Mass 
balance calculations can be used to determine residual stream loading rates.  The 



10. Treatment of Recycle Streams 

 
EPA Guidance Manual 74 December 2002 
FBRR Guidance Manual   

liquid and solid residual stream quantities (peak and overall volume) should be 
obtained to properly size treatment units. 

 
9 Consider the benefits of adding equalization.  Equalizing the recycle stream may 

allow a reduction in the required treatment unit loading rates.      
 

9 When designing any treatment process, allow for future modifications- flexibility 
is key. 

 
The AWWA Self-Assessment of Recycle Practices provides additional information on how 
to evaluate existing recycle stream treatment facilities or the need for treatment (AWWA, 
2002). 
 
The case study (Bashaw, et al., 2000) presented in Chapter 9 (page 65) provides information 
on how treatment and equalization options for recycle streams can be evaluated.  The 
following case study presents additional information on evaluating treatment. 



10. Treatment of Recycle Streams 

 
December 2002 75 EPA Guidance Manual 
  FBRR Guidance Manual 

    
Case Study (Nielson, et al., 1995) 
 
The Cleveland Division of Water (CDW) is upgrading one of its four water treatment plants 
(Crown WTP) from 50 MGD to 125 MGD capacity.  The upgrade will involve modifying 
existing conventional unit treatment processes (coagulation, flocculation, sedimentation and 
filtration) to high-rate processes.  As part of the upgrades, the system evaluated recycle 
practices.  Figure 10-1 contains a schematic of the existing system and residual streams.  The 
Crown WTP handles residual streams as follows: 
 
• Spent filter backwash is either equalized and recycled to the head of the plant or sent to the 

gravity thickeners for ultimate discharge to Lake Erie. 
• Solids are thickened, dewatered, and the filter cake disposed in sanitary landfills.  The 

pressate is sent to the sanitary sewer after pH adjustments.  Thickener supernatant is 
discharged to Lake Erie. 

 
In evaluating recycle practices, CDW developed a residual solids management plan.  CDW 
considered the following to develop this plan: 
 
• Existing data on both the quantity and quality of residual streams.  An important part of this 

process was identifying additional data collection needs. 
• Solids production throughout the treatment process.  A mass balance was conducted to 

identify the point in the treatment train where solids were generated.  The mass balance 
showed how residual solids were processed, and checking the results against existing data 
enabled the identification of erroneous data.  Average quantity and average quality of 
residual streams in addition to maximum day, maximum week, and maximum monthly 
values were calculated. 

• Cost and non-cost issues associated with each residual solids management alternative. 
• The impacts on individual treatment processes or operational practice in the main treatment 

train during recycle events.  For instance, the TOC concentrations in water leaving 
clarifiers and filters during recycle events was compared to periods of no recycling.  In 
addition, DBP levels in the distribution system were monitored. 

• Future needs and flexibility for future upgrades and expansions. 
 
CDW selected the following options for residual solids management as part of the overall plant 
upgrade (see Figure 10-2): 
 
• Filter-to-waste capabilities would be installed and filter-to-waste streams would be recycled 

directly to the head of the plant.  This alternative was selected based on costs, the fact that 
the stream would be treated again by plant processes, and that the stream’s quantity and 
quality would have little impact on operation of the expanded WTP. 

• Spent filter backwash would be discharged to Lake Erie after being equalized and clarified.  
Spent filter backwash would not be recycled (and would not undergo chemical treatment).  
This alternative was selected to reduce solids loading on treatment units and eliminate 
water quality issues in the finished water (taste and odor, iron, manganese, TOC, DBP and 
DBP precursor concentrations, Giardia, and Cryptosporidium).    



10. Treatment of Recycle Streams 

 
EPA Guidance Manual 76 December 2002 
FBRR Guidance Manual   

 
Figure 10-1.  Crown Water Treatment Plant – Existing 

 
 
 

Figure 10-2.  Crown Water Treatment Plant – Proposed  
 

 

Sedimentation
Filtration

Reservoir To
Distribution

Backwash
Water

Equalization
Basin

Gravity
Thickeners

Contact
Stabilization

Tanks

Supernatant
Plate & Frame

Presses

To Sanitary
Sewer

Backwash Water (Supernatant)

Wash
Water
Tank

Spent
Filter

Backwash

Sludge

Solids

Liquids From
Dewatering

Sludge

Sludge

To Truck For
Disposal

Rapid
Mixing

Lake Erie

Suction
Well Flow

Meter

Flocculation

To
Distribution

Sedimentation
Filtration

Reservoir

Backwash
Water

Equalization
Basin

Gravity
Thickeners

Contact
Stabilization

Tanks

To Truck For
Disposal

Plate & Frame
Presses

To Sanitary
Sewer

Wash
Water
Tank

Filter-To-Waste

Supernatant

Supernatant Backwash Water
Clarifiers

Spent Filter
Backwash

Sludge

Sludge

Liquids From
Dewatering

Solids

Flow
Meter

Rapid
Mixing

Suction
Well

Overflow

Flocculation

Lake Erie



10. Treatment of Recycle Streams 

 
December 2002 77 EPA Guidance Manual 
  FBRR Guidance Manual 

10.7 TREATMENT OPTIONS 
 
Treatment options for recycle streams are similar to the treatment options used for raw water 
at a water treatment plant.  Treatment can consist of solids removal and/or disinfection.  
There are several options for solids separation from spent filter backwash water and other 
recycle streams: sedimentation, granular-bed filtration, and membrane filtration.  
Disinfection can also be employed for treatment of recycle streams to provide inactivation of 
pathogens.  This chapter presents general treatment capabilities, advantages, disadvantages, 
operational considerations, and case studies (where available) for each treatment type.   Not 
all aspects of recycle stream treatment are discussed. 
 
10.7.1  Sedimentation  
 
General 
 
Sedimentation is a process for removal of solids from liquids either by gravity or physical 
separation. The use of sedimentation on recycle streams has been shown to be effective in 
removing particles and pathogens. An example of a typical sedimentation process for 
recycle streams (in addition to the main treatment train) is shown in Figure 10-3. 
 
Sedimentation can either be batch-flow or continuous-flow.  Batch-flow sedimentation 
processes combine equalization and treatment in a single unit, and for this reason, are 
commonly used to treat recycle streams.  Generally, batch flow systems consist of one or 
more basins sized to receive a large volume of flow, such as spent filter backwash water, in 
a short period of time.   
 

Figure 10-3. General Sedimentation Process for Treatment of Recycle Streams (In 
Addition to the Main Treatment Train) 

 

 

(1)  Equalization is optional except for continuous-flow sedimentation.

(2)  Chemical addition can consist of a coagulant or polymer.  Chemical addition is optional but
      has been shown to improve treatment of the recycle stream.

(3)  Flocculation is optional but may enhance treatment.

(4)  Sedimentation unit can consist of a circular clarifier, a unit equipped with tube or plate
      settlers, or a solids contact clarifier.

Equalization(1)

Spent Filter
Backwash or Other

Recycle Stream

Sedimentation
(4)

Supernatant
To Main

Treatment
Train

Residuals/Sludge to
Solids Handling or

Disposal

Flocculation (3)Coagulation

Chemical
Addition(2)



10. Treatment of Recycle Streams 

 
EPA Guidance Manual 78 December 2002 
FBRR Guidance Manual   

Continuous flow sedimentation basins (both circular and rectangular), similar to those used 
to treat the main process flow, may also be considered for recycle stream treatment.  It is 
best to avoid operating continuous-flow systems intermittently.  If generation of the recycle 
stream is too variable, then accommodation in the design for operational flexibility (e.g., 
variable flow rate from pumps) may be needed to maintain continuous flow. 
 
A sedimentation basin typically consists of an inlet, an outlet for clarified water, and a solids 
collector and removal mechanism (see Figure 10-4).  Clarified water may be removed by a 
floating decanter or from one or more fixed outlets above which all water is collected.  The 
recycle stream can either be pumped or conveyed by gravity to the main treatment train.   A 
pretreatment chemical may or may not be added to the flow before it enters the basin.  The 
chemical mixing process could use a static in-line mixer or rapid-mix basin depending on 
the plant layout, hydraulic grade line, and capacity.    
 
If recontamination of the recycle flow by the settled sludge is a concern, the system should 
employ a method to remove the solids frequently.  This contamination could lead to 
objectionable taste, odors, and other undesirable qualities in finished water.  Sludge removal 
should also be conducted at an appropriate frequency to avoid compromising the active 
storage and treatment capability in the sedimentation basin.  Systems should use 
sedimentation basins with automatic sludge removal since manual cleaning has been shown 
to release significant amounts of manganese, iron, and TOC into the supernatant (Cornwell 
and Lee, 1993).  For continuous-flow units, sludge removal should be automatic and 
continuous so as not to disrupt the continuous-flow process. 
 
The remainder of this section provides information on three types of sedimentation 
processes: lagoons, chemical additions, and tube and plate settlers.  Advantages and 
disadvantages of sedimentation are also provided and case studies of each type of 
sedimentation are included to further describe each.   
 
 
 



10. Treatment of Recycle Streams 

 
December 2002 79 EPA Guidance Manual 
  FBRR Guidance Manual 

Figure 10-4.  Circular Radial-flow Clarifier 
 

 

 
                            Source: AWWA and ASCE, 1990. 



10. Treatment of Recycle Streams 

 
EPA Guidance Manual 80 December 2002 
[...]
inches is provided between tube walls or plates to maximize settling efficiency.  The typical 

 Source: AWWA and ASCE, 1998. 

Figure 10-6.  Typical Plate Settler Design 



10. Treatment of Recycle Streams 

 
EPA Guidance Manual 82 December 2002 
FBRR Guidance Manual   

angle of inclination is about 60 degrees, so that settled solids slide down to the bottom of the 
basin.  The disadvantages of these processes are that the tubes and plates can become easily 
clogged in some applications, can serve as a surface for biological growth (often algae when 
uncovered), and can be difficult to clean. Uneven flow distribution at the inlet and 
inadequate spacing of the discharge flumes can create inefficiencies. 
 
A generic process schematic diagram for tube and plate settling is shown in Figure 10-3.  
Flocculation may be beneficial for recycle streams, depending on the settling characteristics 
of the recycle stream.  The type of chemical mixing used, if necessary, depends on factors 
such as the plant layout, hydraulic grade line, and design flow rate.  

 
 
 

Tube and Plate Settler Case Study (Ashcroft, 
et al., 1997) 
 

A full-scale plant was using both tube and 
plate settlers.  The tube settlers were installed 
in an existing circular clarifier and the plate 
settlers were installed in a new circular basin.  
The spent filter backwash water was pumped 
to the clarifiers from an equalization basin.  
No separate flocculation facilities were 
provided. 
 
Both clarifiers consistently achieved greater 
than 90% reductions in turbidity and 2- to 5-
µm particles with the addition of 0.7 mg/L 
anionic polymer.  Treated turbidities were in 
the range of 2.0-3.6 NTU.  Loading rates of 
0.20-0.38 gpm/ft2 were tested with little 
variation in performance.  These loading rates 
are very low when compared to the typical 
rates of 2-3 gpm/ft2 used in treating main 
process flows.  
 
TTHMs and TTHM formation potential were 
also measured in the untreated and treated 
backwash waters.  TTHMs were about 40 
µg/L in the untreated water, and were not 
significantly affected by treatment.  Total 
TTHM formation potential, however, was 
reduced by 45% to 55%, to approximately 100 
µg/L.  Little difference between the 
performance of the tube and plate settlers was 
shown.   

Plate Settler Case Study (Narasimhan, 1997) 
 

 
Two full-scale WTPs in metropolitan Phoenix, 
AZ- the Verde and Mesa plants-  have plate-
settling facilities that include polymer feed, 
rapid mix, flocculation, and plate settlers to 
treat recycle streams.  At the Verde plant, a 
combination of spent filter backwash water, 
centrate, and gravity thickener overflow is 
treated; the Mesa plant treats only spent-filter 
backwash water.  Facilities at both plants are 
operated continuously for six to eight hours 
per day. 
 
Results from the Verde plant showed 
consistent treated turbidities of less than 25 
NTU with the addition of 0.4 mg/L polymer 
and loading rates of up to 0.39 gpm/ft2 (0.95 
m/h).  At the Mesa plant, treated turbidities 
were consistently below 20 NTU at loading 
rates of up to 0.6 gpm/ft2.  Polymer addition 
did not have much impact on turbidity removal 
at Mesa.  Turbidities of the influents to the 
recycle treatment facilities at both plants 
ranged from below 20 NTU to about 100 
NTU. 
 
 



10. Treatment of Recycle Streams 

 
December 2002 83 EPA Guidance Manual 
  FBRR Guidance Manual 

Advantages 
 
When properly designed and operated, the sedimentation unit can remove significant 
amounts of turbidity and particles, including Cryptosporidium and Giardia.  If overflow 
rates are low enough, additional contaminants, such as disinfection byproduct precursors, 
may also be removed. 
 
Disadvantages 
 
If not properly designed and operated, solids removal capabilities will be compromised.  
Adequate equalization and storage should be provided to avoid this situation.  Sludge 
removal should be conducted frequently enough to avoid compromising the active storage 
and treatment capability of the sedimentation basin. 

Tube Settler Case Study (Cornwell, et al., 2001)  
 
A full-scale study on a Central Utah Water Conservancy District direct filtration plant was 
conducted.  The plant was equipped with a sidestream plant to treat spent filter backwash prior to 
recycle.  The sidestream was equipped with rapid mix, flocculation, and sedimentation with tube 
settlers.  The tube settler overflow rate range investigated in the plant was 0.19 to 0.37 gpm/ft2 
and treatment was compared with and without polymer.  Average settled turbidities without and 
with polymer were 2.4 NTU and 1.2 NTU, respectively.  The addition of 0.1 mg/L of the 
appropriate polymer resulted in 50% reduction in average settled turbidities.  This study also 
demonstrated that the turbidity levels from the sedimentation basin increased steadily as the 
overflow rate was increased from 0.19 to 0.37 gpm/ft2 when no polymer was added.  In contrast, 
the turbidity levels from the sedimentation basin only increased marginally as overflow rates 
were increased when polymer was added. 

Plate Settler Case Study (Hess, et al., 1993)  
 
Plate settlers were used to treat spent filter backwash water from a direct filtration plant.  The 
backwash solids were of low density, were highly organic, and had poor settling characteristics.  
The plate settlers were operated at a maximum of 0.25 gpm/ft2 with polymer addition.  The 
treated water averaged less than 1.5 NTU and was returned to the headworks, where the raw 
water is typically less than 1.0 NTU. 



10. Treatment of Recycle Streams 

 
EPA Guidance Manual 84 December 2002 
FBRR Guidance Manual   

Sedimentation with Polymer Addition Case Study (Moss, 2000) 
 
The Salt Lake City Public Utilities Department (SLCPUD) examined optimization of its recycle 
practices.  SLCPUD recycles spent filter backwash at all three of its plants.  The spent filter 
backwash passes through clarifiers prior to its return to the plant headworks.  Turbidity levels in 
filtered water did not exhibit significant changes during recycle; however, increased particle 
counts in filtered water were very noticeable during recycle events.  At one plant, particle counts 
in the filtered water (measured as particles greater than 2 µm) went from approximately 1,800 
prior to recycle to greater than 8,000 during recycle.  Recycle of spent filter backwash also 
resulted in an increase of Cryptosporidium and Giardia in plant influent as compared to raw 
water.  SLCPUD examined a combination of treatment strategies to reduce the impacts of recycle 
on its plants.  Optimization consisted of increasing settling time, polymer addition, adjusting rate 
of return at one of the plants, and adjusting coagulant dose at one of the plants in response to 
streaming current monitoring data.   SLCPUD conducted jar testing to determine which polymer 
to feed to the spent filter backwash.  A high charge anionic polymer was selected for two plants 
and a medium charge anionic polymer was selected for the other plant.  The polymer dose at all 
plants was 0.1 mg/L.  All plants exhibited a decrease in particle counts in filtered water due to 
optimization of recycle practices.  Also, turbidity and TOC concentrations in the recycled spent 
filter backwash decreased as a result of optimization. 
 



10. Treatment of Recycle Streams 

 
December 2002 85 EPA Guidance Manual 
  FBRR Guidance Manual 

10.7.2  Microsand-Assisted Sedimentation 
 
Microsand-assisted settling is not a new principle.  The process has been used in the water 
treatment industry since the 1970’s and has been identified by numerous names such as 
ballasted floc, ballasted sand, and Actiflo®.  Microsand-assisted sedimentation relies on 
improved settling through the addition of microsand and a coagulant chemical to improve 
flocculation and clarification.  The microsand is separated and recycled through the system 
numerous times.  Figure 10-7 shows the typical process of microsand-assisted 
sedimentation. This process may have application in facilities that need clarification and do 
not have the space for conventional sedimentation or that need rapid startup clarification 
ability for variable source water qualities. 
 
Advantages 
 
According to Kawamura (2000) the advantages of this process are: requires a small 
footprint, has good performance, has a very quick process start up time, and may have 
reduced capital costs.   As a result, systems may want to consider microsand-assissted 
sedimentation versus other sedimentation processes if space or money is limited. 
 
Disadvantages 
 
The disadvantages include heavy dependence on mechanical equipment and short 
processing time, dependence upon power, and may require higher dosage of coagulant. 

 
Figure 10-7. Microsand-Assisted Sedimentation Process for Recycle Streams (In 

Addition to the Main Treatment Train) 
 

 
10.7.3  Dissolved-Air Flotation  
 
Dissolved-air flotation (DAF) is most commonly used in two applications: potable water 
treatment as a clarification step prior to filtration, and wastewater treatment for sludge 
thickening.  The DAF process is another form of solids separation and may be an 
appropriate technology for treating recycle streams. 
 
In a typical water treatment system installation, DAF replaces sedimentation in a 
conventional treatment train.  The upstream and downstream processes are similar; the raw 

(1)  Equalization is optional.

Equalization(1)

Spent Filter
Backwash or Other

Recycle Stream
Sedimentation

Supernatant
To Main

Treatment
Train

Residuals/Sludge to
Solids Handling for

Microsand Recovery

Coagulation Flocculation

Microsand

Polymer



10. Treatment of Recycle Streams 

 
EPA Guidance Manual 86 December 2002 
FBRR Guidance Manual   

water is coagulated and flocculated, and the DAF effluent is sent to the filters.  A similar 
process train is likely to be used for treating recycle streams, as shown in Figure 10-8, where 
the treated stream is recycled to the head of the plant. 
 

Figure 10-8. Dissolved-Air Flotation Process for Recycle Streams (In Addition to the 
Main Treatment Train) 

 
 
In the DAF process itself, a side-stream is saturated with air at high pressure and then 
injected into the flotation tank to mix with the incoming recycle stream.  As the side-stream 
enters the flotation tank, the pressure drop releases the dissolved air.  The air bubbles then 
rise, attaching to floc particles and creating a layer of sludge (also called float) at the surface 
of the tank.  The float is removed either by a mechanical scraper or by flooding the tank over 
a weir.  The clarified water is collected near the bottom of the tank. 
 
DAF can be highly effective at removing low-density particles such as algae, protozoan 
cysts, coagulated natural organic material, and alum floc from low-turbidity, soft waters.  In 
a bench-scale study on Cryptosporidium removal, DAF was shown to achieve at least 2-log 
removal of oocysts under most process conditions (Plummer, et al., 1995).  In a pilot-scale 
study of DAF and lamella sedimentation, the average log removals by DAF for Giardia and 
Cryptosporidium were 2.4 and 2.1 respectively, compared to 1 to 1.2 and 0.91 to 1.1, 
respectively, for lamella sedimentation (Edzwald, et al., 2000).  However, this study was 
conducted on a main treatment process rather than a recycle stream.  These results were 
included in another study by Edzwald, et al., (2001).  The same considerations for sludge 
removal, storage, and equalization apply to DAF, as discussed in Section 10.7.1.  
 
Advantages  
 
DAF has several advantages over sedimentation:   
 

• More compact:  DAF loading rates are high, so that much smaller tanks can be used 
than in sedimentation. 

(1)  Equalization is optional but will allow reduction of dissolved-air flotation treatment unit size.

(2)  Chemical addition is optional but has been shown to enhance treatment of the recycle stream.

(3)  Flocculation is optional.

Spent Filter
Backwash or Other

Recycle Stream

To Main
Treatment

Train

Equalization(1)

Dissolved-Air
Flotation Unit

Compressor

Air Saturation
Tank

Flocculation (3)

Chemical
Addition(2)

Coagulation



10. Treatment of Recycle Streams 

 
December 2002 87 EPA Guidance Manual 
  FBRR Guidance Manual 

 
• Shorter startup time:  The smaller tanks result in good effluent quality in less time. 
 
• Lower chemical dose:  In many cases DAF requires less coagulant than 

sedimentation. 
 

• Shorter flocculation time:  Flocculation times for DAF are normally one-half to one-
fifth of those for sedimentation. 

 
• Thicker sludge:  The floated sludge from a DAF unit typically has a much higher 

solids concentration than does sludge from a sedimentation basin.  
 
Disadvantages 
 
The main disadvantage of DAF compared to sedimentation is that it requires more complex 
equipment, particularly the air saturation and recycle control equipment.  A higher level of 
skill is needed to operate and maintain this equipment than is needed for equipment 
associated with sedimentation facilities. 
 
As with sedimentation, the need for chemical pretreatment and flocculation prior to DAF 
treatment of the recycle stream is uncertain.  DAF normally requires less coagulant and 
shorter flocculation times than does sedimentation, and particles in spent filter backwash 
water have already been coagulated and flocculated to some degree in the main treatment 
train.  If DAF can provide adequate treatment without pretreatment, then DAF becomes a 
cost-effective option to treat recycle streams. 
 

DAF Case Study (Lew and Patawaran 2000) 
 
The Betasso Water Treatment Plant (Boulder, 
CO) selected DAF as the best treatment 
technology for spent filter backwash after 
assessing six alternative treatment types.  The 
DAF process was able to achieve turbidity 
levels of 1 NTU on a consistent basis without 
extensive chemical manipulation.  With 
consistent dosage of polymer, DAF was able to 
adsorb significant turbidity spikes and varying 
loading rates without compromising effluent 
water quality. 
 

DAF Case Study (Cornwell, et al., 2001)  
 
A bench-scale study was conducted using 
DAF with polymer addition to treat spent 
filter backwash.  The pilot DAF plant could 
treat spent filter backwash at a rate between 
36 and 54 gpm and had varying surface 
overflow rates and recycle ratio range 
capabilities.  The spent filter backwash fed to 
the pilot plant had turbidity levels ranging 
from 30 to 300 NTU.  The DAF was able to 
produce clarified effluent with turbidities of 
1 to 2 NTU (99% or 2-log turbidity 
reduction) with 0.3 mg/L of polymer at 
surface overflow rates of 4 to 5 gpm/ft2.   A 
DAF recycle ratio of 10% was found to be 
adequate for effective treatment. 
 



10. Treatment of Recycle Streams 

 
EPA Guidance Manual 88 December 2002 
FBRR Guidance Manual   

10.7.4  Granular Bed Filtration 
 
Granular bed filtration may be an effective treatment method for spent filter backwash water 
and other recycle streams.  Pretreatment by chemical addition with or without flocculation 
prior to the filter should be practiced.  The high solids content of some backwash waters 
may result in unacceptable short filter runs, suggesting that clarification is needed prior to 
filtration, but higher-quality spent filter backwash waters may be quite amenable to filtration 
without sedimentation.  A process schematic diagram for granular bed filtration, with 
pretreatment by chemical mixing, flocculation, and sedimentation, is shown in Figure 10-9.  
Pumping facilities may be required to convey the treated recycle stream depending on site-
specific conditions. 

 
Figure 10-9. Granular Bed Filtration Process for Recycle Streams (In Addition to the 

Main Treatment Train) 
 

 
 
Advantages 
 
The expected advantage of granular bed filtration over sedimentation and DAF is that it has 
a much higher rate of particle removal.  Depending on water quality, pretreatment, filter 
media, and loading rates (among other factors), filtration of recycle streams may remove 
particles at or above the level achieved by the main treatment train.  
 
Disadvantages 
 
The disadvantages of filtration, compared to either sedimentation or DAF alone, are its high 
cost, process complexity, and greater volume of waste.  Waste would be generated through 
the backwash of the recycle stream filter. 

Spent Filter
Backwash or Other

Recycle Stream

Filtered Water
To Main

Treatment
Train

(1)  Equalization is optional.

(2)  Flocculation is optional but may enhance treatment.

(3)  Sedimentation unit is optional but may enhance treatment.

Equalization(1)

Sedimentation
(3)

Sludge

Residuals/Sludge to
Solids Handling or

Disposal Granular Bed
Filter

Filter
Backwash

Coagulation Flocculation (2)

Chemical
Addition



10. Treatment of Recycle Streams 

 
December 2002 89 EPA Guidance Manual 
  FBRR Guidance Manual 

 
10.7.5  Membrane Filtration 
 
A membrane treatment process, such as microfiltration (MF) or ultrafiltration (UF), is 
capable of very high levels of particle removal.  MF has been used for a variety of industrial 
applications and, in recent years, has been used for particle removal in potable water 
treatment.  Limited information is available on MF treatment of spent filter backwash water 
and other recycle streams, but research continues on this technology. 
  
Microfilters provide an absolute barrier to particulates by straining them from the flow 
stream at the membrane surface.  Nominal pore sizes for microfilters fall in the range of 0.05 
to 5.0 µm.  Microfilters with smaller pore sizes (≤0.2 µm) can remove virtually all bacteria 
and protozoa, including Cryptosporidium and Giardia (Jacangelo and Buckley, 1996).  The 
removal of viruses is more highly dependent upon the specific virus, membrane, and water 
quality (Jacangelo and Buckley, 1996), though the removal of viruses may be less of a 
concern because of their high susceptibility to inactivation by most disinfectants. 
 
Depending on the membrane and water quality, MF membranes can remove some natural 
organic matter (NOM), DBP, and TOC.  The removal of NOM by MF membranes can also 
be improved by coagulation.  NOM found in spent filter backwash water, having previously 
been coagulated to an extent, may be removed to a good degree by MF.  Some membranes 
are susceptible to fouling by chemicals and chemical use should be carefully evaluated for 
each membrane type.  A simple process schematic diagram for membrane filtration of 
recycle streams is shown in Figure 10-10.  As noted above, microfiltration may require 
chemical pretreatment, depending on the recycle stream characteristics and treatment goals.  
Also, facilities for membrane cleaning would be required.  
 
Advantages 
 
One advantage of MF for recycle stream treatment is that it can normally treat wide 
variations in influent water quality with little or no adjustment to the process.  Another 
advantage is that MF systems are compact and available as prefabricated, modular units that 
can easily be expanded.  Also, hydraulic head is not typically “broken” in membrane 
systems, so a unit may be located at any elevation and require only one pumping facility. 
 

Granular Filtration Case Study (MacPhee, et al., 2000) 
 
Several treatment scenarios were examined for spent filter backwash.  The treatment scenarios 
consisted of sedimentation with polymer and DAF with polymer followed by granular media 
filtration.  This treatment scenario provided 2.2 to 3.0 log reduction of turbidity and 2.4 to 4.4 
particle log reduction of the spent filter backwash.   



10. Treatment of Recycle Streams 

 
EPA Guidance Manual 90 December 2002 
FBRR Guidance Manual   

Disadvantages 
 
The primary disadvantage of a MF system, when compared to sedimentation or DAF, is the 
greater complexity of its equipment.  Another disadvantage is that membranes are subject to 
fouling from bacteria, chlorine residual, coagulants, and polymers.  The contaminants 
contained in the recycle stream may be substantial enough to foul the membranes.  
Therefore, extensive pilot testing should be conducted on the membrane for each type of 
recycle stream to evaluate potential fouling. 
 

Figure 10-10. Membrane Treatment Process for Recycle Streams (In Addition to the 
Main Treatment Train) 

 

 

Microfiltration (MF) Case Study (Thompson, et al., 1995)  
 
Thompson, et al. (1995) reported on pilot-scale testing of MF for recycle stream treatment.  A 
membrane with a nominal pore size of 0.2 µm was used in all tests.  In these tests, spent filter 
backwash water with turbidities around 500 NTU were reduced to less than 5 NTU.  At another 
plant, MF was used to treat a combination of spent filter backwash water and clarifier sludge 
blowdown from a conventional treatment train.  The recycle stream was spiked with Giardia 
cysts and Cryptosporidium oocysts before MF treatment.  No cysts, oocysts, or coliforms were 
detected in the MF-treated water, and turbidities were consistently 0.1 NTU.  High levels of 
particle removal were also shown using particle counters. 

(1)  Equalization is recommended to provide some treatment (sedimentation) and reduce
       the size of membrane footprint.

(2)  Depending on the type of membrane, pumps may be needed.
       Chemical pretreatment may be necessary to remove organics but chemicals may cause
       membrane fouling.

Equalization(1)

Spent Filter
Backwash or Other

Recycle Stream

Residuals/Sludge to
Solids Handling or

Disposal

To Main
Treatment

Train

Membrane(2)



10. Treatment of Recycle Streams 

 
December 2002 91 EPA Guidance Manual 
  FBRR Guidance Manual 

  
 

Ultrafiltration (UF) Case Study (Shealy, et al., 2000) 
 
Several recycle water treatment alternatives were evaluated at the Orangeburg, SC plant.  After 
narrowing the alternatives, the system chose to pilot test micro/ultrafiltration membrane 
treatment.  The main objectives of the study were: contaminant removal and membrane flux 
rate, feasibility of full-scale application, and potential capital and operating costs.  After months 
of research and evaluation, membrane treatment with immersed UF technology was selected for 
full- scale implementation.  The conclusion was that, coupled with equalization basins, UF 
membranes produced excellent treated water quality.  The permeate from the membrane unit is 
proposed to discharge to the head of the plant. 

Microfiltration Case Study (Taylor, et al., 2000) 
 
Bench-scale testing of MF to treat spent filter backwash water was conducted at the University 
of Central Florida. Backwash waters from nine water treatment plants across the United States 
were used in the testing. The treatment unit used in the study was an MF unit fitted with a 
single microfilter membrane (surface area of 1 m2). One liter of filtrate water was collected 
approximately five minutes into filtration for chemical water quality analysis. True color, UV-
254, total suspended solids (TSS), turbidity, and particle counts were the parameters measured. 
The changes in UV-254 and true color were not significant and therefore not considered a 
consequence of treatment. However, turbidity and TSS were significantly reduced by MF. 
Water turbidity was reduced from 31-168 NTU to 0.02-0.16 NTU.  TSS was reduced from 66-
206 mg/L to 1-3 mg/L (the limit of accurate TSS measurements).   
 
A cost estimate for applying membrane filtration (MF and UF) to the treatment and recovery of 
spent filter backwash water was included in the study.  Estimates for flows of 0.01, 0.1, 1.0, and 
10.0 MGD were developed. The membrane system cost included feed water pumps, backwash 
and recycle pumps, air compressor, membrane modules and racks, piping and valves, 
instrumentation and controls, and the membrane cleaning system. The researchers found that 
unit capital and O & M costs decreased significantly by capacity and varied significantly by 
source. Unit capital costs varied from $10.35/gpd at 0.01 MGD to $0.38/gpd at 10 MGD. Unit 
O & M costs varied from $2.68/Kgal at 0.01 MGD to $0.16/Kgal at 10 MGD. 



10. Treatment of Recycle Streams 

 
EPA Guidance Manual 92 December 2002 
FBRR Guidance Manual   

10.7.6  Disinfection 
 
Disinfection can be a barrier to the recycling of pathogens from recycle streams.  Results 
from the AWWA utility survey show that a small percentage of plants that do recycle 
practice disinfection of those streams (Pedersen and Calhoun, 1995).  The most common 
disinfectant used by far was chlorine. The California Department of Health Services 
recommends that disinfection be considered for recycle streams (CDHS, 1995). 
 
The main issues to be addressed when considering disinfection of recycle streams are: 
 

• The level of inactivation to be provided for specific organisms; 
• Whether disinfection is to be used alone or with a solids removal process; and, 
• The potential impacts of recycle stream disinfection on finished water quality, 

particularly the formation of DBPs. 
 
 
If disinfection is to be applied to 
recycle streams, the required level 
of disinfection and inactivation 
must be known in order to size the 
facility.  No guidelines have yet 
been issued in regard to pathogen 
inactivation or removal from 
recycle streams.  Under the current 
SWTR, IESWTR, and 
LT1ESWTR, the amount of 
disinfection provided to water 
supplies is determined by the 
inactivation and removal of 
Giardia and viruses.  Credit is 
given for the removal of pathogens 
by properly operated treatment 
processes, such as filtration, and 
credit for inactivation is given 
based on the disinfectant 
concentration and contact time 
provided.  
 
For the treatment of recycle 
streams, the removal and/or 
inactivation of Cryptosporidium, 
Giardia, and viruses is a concern.  
Disinfection options and inactivation levels are well known for Giardia and viruses.  Ozone 
and UV both appear to provide inactivation of Cryptosporidium. 
 

Disinfection Case Study (Cornwell, et al., 2001) 
 
The oxidant demand of both potassium permanganate 
and chlorine dioxide was examined for spent filter 
backwash samples from five participating water 
utilities.  Overall, the potassium permanganate 
demands were approximately 5.5 times higher for 
spent filter backwash with particles than in samples 
without particles.   Potassium permanganate 
disinfection at 2,400 mg-min/L (CT value) with and 
without particles resulted in Cryptosporidium 
inactivations of 0.21 and 0.27-log, respectively.  The 
presence of particles in spent filter backwash increased 
the chlorine dioxide demand by a factor of four when 
compared to samples without particles.  Chlorine 
dioxide dosed at 115 mg-min/L (CT value) produced 
2.7 and 2.1-log inactivation of Cryptosporidium for 
spent filter backwash with and without particles, 
respectively.  Ultraviolet (UV) treatment was also 
examined for its effectiveness on Cryptosporidium in 
clarified spent filter backwash with turbidities between 
10 and 14 NTU.  UV doses as low as 3 milliJoules per 
square centimeter used in collimated beam 
experiments resulted in Cryptosporidium inactivations 
greater than 4 logs. 



10. Treatment of Recycle Streams 

 
December 2002 93 EPA Guidance Manual 
  FBRR Guidance Manual 

Advantages 
 
Pathogens are contaminants of concern in recycle streams.  Depending on the type and 
amount of disinfectant used, Cryptosporidium, Giardia, and/or viruses can be inactivated.  
More advantages may be realized through disinfection of recycle streams as more studies are 
conducted on this practice. 
 
Disadvantages 
 
Recycle stream disinfection should be examined for its potential effects on the main 
treatment train and finished water quality.  Untreated recycle streams can have significant 
concentrations of TTHM precursors and TOC (Cornwell and Lee, 1993).  If the recycle 
stream is treated with chlorine, then recycling may cause problems for the treatment plant in 
meeting DBP limits.  The potential formation of DBPs through disinfection should be 
considered.  Chapter 7 provides more information on DBP and DBP precursor levels in 
recycle streams. 
 
10.8 COMPARISON OF TREATMENT OPTIONS 
 
Seven different treatment scenarios for spent filter backwash at seven different treatment 
plants were examined (Cornwell, et al., 2001).  Table 10-2 presents the turbidity and particle 
log reductions obtained from each treatment type.  The results in Table 10-2 are based on 
both pilot-scale and full-scale plants.  Sedimentation with polymer, DAF with polymer, 
granular media filtration with pretreatment, and membrane microfiltration appear to provide 
the best turbidity and particle reduction.  Table 10-2 also presents relative costs of each 
treatment type.  Membrane microfiltration was the most expensive treatment option based 
on this study.  However, costs will vary from plant to plant depending on site-specific 
conditions, recycle stream characteristics, and desired level of treatment.  
 



10. Treatment of Recycle Streams 

 
EPA Guidance Manual 94 December 2002 
FBRR Guidance Manual   

Table 10-2.  Spent Filter Backwash Turbidity and Particle Log Reductions by 
Treatment Type 
 
Treatment Process1 Turbidity Log 

Reduction 
Particle Log 
Reduction 

Relative Cost 
Ranking2 

Sedimentation 
without polymer3 

0.1 to 0.8 0.2 to 0.9 1 

Dissolved Air 
Flotation (DAF) 
without polymer 

 
0.7 to 1.4 

 
0.8 to 1.7 

 
----- 

Sedimentation with 
polymer3 

1.4 to 2.3 1.9 to 3.3 2 

DAF with polymer 1.7 to 2.7 1.9 to 3.5 3 
Coagulation/ 
Flocculation 
followed by 
Sedimentation3 

 
0.5 to 1.7 

 
0.4 to 2.1 

 
------ 

Granular Media 
Filtration with 
pretreatment4 

 
2.2 to 3.0 

 
2.4 to 4.4 

 
4 

Membrane 
Microfiltration 

2.6 to 3.9 1.6 to 3.5 5 

 

1Treatment processes were conducted at seven different sites and consisted of both pilot-scale and 
full-scale studies. 
2Relative costs are presented with 1 being the lowest-cost treatment process and 5 being the highest-
cost treatment process. Costs were not available for DAF without polymer and 
coagulation/flocculation followed by sedimentation. 
3Sedimentation consisted of either tube settlers or plate settlers. 
4Pretreatment consisted of either sedimentation with polymer or DAF with polymer. 
 
 
 
 
 
 
 
 



10. Treatment of Recycle Streams 

 
December 2002 95 EPA Guidance Manual 
  FBRR Guidance Manual 

10.9  REFERENCES 
 
Ashcroft, C.T., et al.  1997.  Modifications to Existing Water Recovery Facilities for 
Enhanced Removal of Giardia and Cryptosporidium. Proceedings of Conference on Water 
Residuals and Biosolids Management: Approaching the Year 2000. WEF/AWWA.  
 
AWWA.  1998.  Spent Filter Backwash Water Survey.  Denver, CO. 
 
AWWA.  2002.  Self Assessment of Recycle Practices.  Denver, CO. 
 
AWWA/ASCE.  1990.  Water Treatment Plant Design.  Second Edition.  McGraw Hill.  
New York, NY. 
 
AWWA/ASCE.  1998.  Water Treatment Plant Design.  Third Edition.  McGraw Hill.  New 
York, NY. 
 
CDHS.  1995.  California Safe Drinking Water Act, California Health and Safety Code, 
Articles 4 and 5. 
 
Cornwell, D., M. MacPhee, N. McTigue, H. Arora, G. DiGiovanni, M. LeChevallier, and J. 
Taylor.  2001.  Treatment Options for Giardia, Cryptosporidium, and Other Contaminants in 
Recycled Backwash Water.  AWWARF.  Denver, CO. 
 
Cornwell, D., and R. Lee.  1993.  Recycle Stream Effects on Water Treatment.  AWWARF 
Report #90629.  Denver, CO.  
 
Edzwald, J.K., J.E. Tobiason, L.M. Parento, M.B. Kelley, G.S. Kaminski, H.J. Dunn, and 
P.B. Galant.  2000.  Giardia and Cryptosporidium Removals by Clarification and Filtration 
Under Challenge Conditions.  Journal AWWA 92(12):70-84. 
 
Edzwald, J.K., J.E. Tobiason, M.B. Kelley, H.J. Dunn, P.B. Galant, and G.S. Kaminski.  
2001.  Impacts of Filter Backwash Recycle on Clarification and Filtration.  AWWARF and 
AWWA.  Denver, CO. 
 
Hess, A., A. Affinito, H. Dunn, P Gaewski, and E. Norris.  1993.  Relationship of WTP 
Residual Characteristics, Facility Design and Operational Practices on the Performance of 
Residual Treatment Facilities at a Direct Filtration Plant.  Proceedings of the Joint Residuals 
Conference. AWWA/WEF.  Phoenix, Arizona. 
 
Jacangelo, J. G., and C. A. Buckley.  1996.  Microfiltration. Water Treatment Membrane 
Processes, Ch. 11, AWWARF, Lyonnaise des Eaux, and Water Research Commission of 
South Africa. McGraw-Hill, Inc., New York, NY. 
 
Kawamura, S.  2000.  Integrated Design and Operations of Water Treatment Facilities. 
Second Edition.  John Wiley & Sons, Inc.,  New York, NY. 
 



10. Treatment of Recycle Streams 

 
EPA Guidance Manual 96 December 2002 
FBRR Guidance Manual   

Lew, J., and R. Patawaran.  2000.  Pilot Identifies Best Backwash Pretreatment.  AWWA.  
Opflow.  Denver, CO. 
 
Logsdon, G.S., A.F. Hess, M.J. Chipps, and A.J. Rachwal.  2000.  Filter Backwash Water 
Processing Practices.  Proceedings from the AWWA Annual Conference.  Denver, CO. 
 
MacPhee, M., et al.  2000.  Critical Assessment of Alternatives for Treatment of Spent Filter 
Backwash Water.  Proceedings AWWA Water Quality Technology Conference.  Salt Lake 
City, UT.   

 
Moss, Linda.  2000.  Backwash Water Return Effects: Evaluation and Mitigation.  
Proceedings from the AWWA Water Quality Technology Conference.  Salt Lake City, UT. 
 
Narasimhan, R., et al. 1997.  Design Criteria Evaluation for Washwater Treatment and 
Water Residuals Thickening Processes.  Proceedings of Conference on Water Residuals and 
Biosolids Management: Approaching the Year 2000.  WEF/AWWA.  
 
Nielson, J.C., R. O. Schwarzwalder, and T. Wolfe.  1995.  Evaluation of Waste Stream 
Recycling Alternatives.  1994 AWWA Annual Conference Proceedings.  Denver, CO. 
 
Pedersen, D. W., and B. Calhoun.  1995.  Do You Recycle? Results of AWWA’s Recycle 
Practices Survey.  AWWA Annual Conference. 
  
Plummer, Jeannie D., J. K. Edzwald, and M. B. Bailey.  1995.  Removing Cryptosporidium 
by Dissolved-Air Flotation.  Journal AWWA. (87)(9).  
 
Shealy, C. E., F. L. Yandle, and H. G. Rutland.  2000.   Membrane Treatment for Water 
Plant Residuals Handling and Water Reclamation.  Proceedings from the AWWA Annual 
Conference.  Denver, CO. 
 
SPEHM.  (Great Lakes- Upper Mississippi River Board of State Public Health and 
Environmental Managers).  1997.  Recommended Standards for Water Works ("Ten State 
Standardss").  Health Education Services.  Albany, NY.   
 
Taylor, J., C.D. Norris, and L.A. Mufford.  2000.  Recovery of Backwash Water by Size 
Exclusion Membrane Filtration.  Proceedings from the AWWA Water Quality Technology 
Conference. 
 
Thompson, M. A., J. C. Vickers, Dr. M. R. Wiesner, and Dr. J. L. Clancy.  1995.  Membrane 
Filtration for Backwash Water Recycle.  AWWA Annual Conference on Water Quality 
Proceedings, pp. 1051-1064.  
 
U.S. EPA.  February 2000.  Cost and Technology Document for the Proposed Long-Term 1 
Enhanced Surface Water Treatment Rule and Filter Backwash Recycling Rule.  Office of 
Ground Water and Drinking Water. 
 
United Kingdom Water Industry Research.  1998.  Guidance Manual Supporting the Water 
Treatment Recommendations from the Badenoch Group of Experts on Cryptosporidium.   
First Edition.  UK Water Industry Research Limited, London. 



 

 
 
 
 
 
 
 
 
 
APPENDIX A.  
GLOSSARY  



Appendix A. Glossary 

December 2002 99 EPA Guidance Manual 
  FBRR Technical Guidance Manual 

Glossary of Terms Used in this Manual: 
 
air scour-  Introduction of air to the full filter area from orifices located under the filter 
medium, in order to improve the effectiveness of the backwashing operation and to improve 
cleaning of media during filter backwash. 
 
backwash-  The process of reversing the flow of water back through the filter media to 
remove the entrapped solids.  
 
batch-flow sedimentation-  One or more basins sized to receive a volume of flow, such as 
[...]
                                                                              Appendix D.  Reporting Example for 20 MGD Plant 

 
December 2002 125 EPA Guidance Manual 
  FBRR Technical Guidance Manual 

B.  Spent Filter Backwash 
 
Spent filter backwash is partially treated and equalized prior to being recycled to the head of 
the plant.  Filters are backwashed individually at a rate of 20 gpm/ft2.  The spent filter 
backwash is generated at the following rate: 
 

Spent filter backwash flow = (20 gpm/ft2) X (1 filter) X (350 ft2/filter) = 7,000 gpm 
 

This flow is generated when the filters are backwashed between 9:00 p.m. and 5:00 a.m.  
The spent filter backwash flow is equalized and partially treated and the return recycle flow 
is maintained at 1,500 gpm. 
 
5. Complete Recordkeeping Form 
 
The system completed the Recordkeeping Form and the information appears on Page 129.  
Equalization information is also included in the Recordkeeping Form. 
 
6. Data Evaluation 
 
The system’s highest observed plant flow was slightly greater than the design and State-
approved operating capacity.  The system has had no treatment technique violations.  The 
equalization basin is working properly.  The system will want to monitor peak flows and 
avoid operating at a rate greater than the design operating capacity. 



Appendix D. Reporting Example for 20 MGD Plant 

 
EPA Guidance Manual 126 December 2002 
FBRR Technical Guidance Manual   

Figure D-1. Schematic for a 20 MGD Plant 

 
 

Raw Water Influent
Peak Daily = 19.8 MG

Peak Instantaneous = 14,100 gpm

Sedimentation Filtration

Clearwell

Disinfection

Finished Water to
Distribution System

Flow
Meter

Coagulant/Polymer
Feed

Spent Filter
Backwash

7,000 gpm
Gravity

100,000-gal
Backwash

Holding Tank

Gravity
Thickener

6" Gravity
Pipe

Supernatant Recycle Flow
100 gpm

Sludge
Pumped

Spent Filter
Backwash

Recycle Flow
1,500 gpm
Pumped

8-inch Pipe

Recycle
Flowmeter

R
ec

yc
le

 S
tre

am

Coagulation Flocculation

Sludge Manually
Removed Every

2 Months

12-inch
Pipe

6-inch
Pipe



                                                                              Appendix D.  Reporting Example for 20 MGD Plant 

 
December 2002 127 EPA Guidance Manual 
  FBRR Technical Guidance Manual 

FILTER BACKWASH RECYCLING RULE 
RECYCLE NOTIFICATION FORM 

 

SYSTEM NAME __Example 20 MGD Plant________________________________  

PWSID ________________________________   DATE __Dec 1, 2003___________ 

Check with your State or Primacy Agency to make sure this form is acceptable. 
 

Does your system use conventional or direct filtration? ___Yes_(conventional)_______________ 
Does your system recycle spent filter backwash water, thickener supernatant, or liquids from 
dewatering processes?  ____Yes (spent filter backwash and thickener supernatant)__________ 
If you answered yes to both questions, please report the following: 
 
1. What is the typical recycle flow (in gpm)?_100 gpm for sludge thickener supernatant and 1,500 

gpm for spent filter backwash_(rate at which spent filter backwash is returned) 

2. What was the highest observed plant flow for the system in the previous year (in gpm)? 

_14,200 gpm________________________________________________________________ 

3. What is the design flow for the treatment plant (in gpm)? __14,000 gpm________________ 

4. Has the State determined a maximum operating capacity for the plant?  If so, what is it? 

__14,000 gpm or 20 MGD_____________________________________________________ 

 
5. Please include a plant schematic that shows: 

• the origin of all recycle flows (spent filter backwash, thickener supernatant, liquids from 
dewatering processes, and any other);  

• the location where all recycle flows re-enter the treatment plant process; and  
• the hydraulic conveyance used to transport all recycle flows. 

 

Comments: _Sludge thickener supernatant and spent filter backwash are metered at the same 

location.  Spent filter backwash recycle flow is generated at 7,000 gpm, equalized, and returned 

to the main treatment train at 1,500 gpm._______________________ 

 
 
6.  Are you requesting an alternate recycle location? __________Yes     ____X______ No 
An alternate recycle location is one that does not incorporate all treatment processes of a 
conventional filtration plant (coagulation, flocculation, sedimentation, and filtration) or direct 
filtration plant (coagulation, flocculation, and filtration).  The State or Primacy Agency must approve 
the recycle location by June 8, 2004.  Please contact your State or Primacy Agency on what 
additional information may be needed. 
 
Comments: ______________________________________________________________ 

________________________________________________________________________  



Appendix D. Reporting Example for 20 MGD Plant 

 
EPA Guidance Manual 128 December 2002 
FBRR Technical Guidance Manual   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
This page intentionally left blank.



                                                                              Appendix D.  Reporting Example for 20 MGD Plant 

 
December 2002 129 EPA Guidance Manual 
  FBRR Technical Guidance Manual 

FILTER BACKWASH RECYCLING RULE RECORDKEEPING FORM 
 

SYSTEM NAME __Example  20 MGD Plant__________________________________   
PWSID ____________________________   Operating Period1 Jun 2003 to Jun 2004____ 

Check with your State or Primacy Agency to make sure this form is acceptable. 
 

Type of Recycle Stream Frequency at which flow is returned2 
          Spent Filter Backwash Continuously between 9 pm and 6 am 
          Thickener Supernatant Intermittently between 8 am and 6 pm 
          Liquids from Dewatering Process  
          Other                                         
          Other  
 

Filter Number3 Filter 
Information Filters 1-10    

Average Duration of 
Backwash   (in minutes) 10 minutes    

Maximum Duration of 
Backwash   (in minutes) 10 minutes    

Average Backwash 
Flow4  (in gpm) 7,000 gpm    

Maximum Backwash 
Flow4   (in gpm) 7,000 gpm    

Run Length Time of 
Filter5   (include units) 48 hrs    

 
Criteria for Terminating 
Filter Run6 

 

Time, unless 
individual filter 

turbidity exceeds 
0.2 NTU. 

   

 

Is treatment or equalization provided for recycle flows? ____X______Yes     __________ No 
If yes, complete the following table. 
 

Type of Treatment Provided 
Equalization with partial treatment 
(sedimentation occurs in the 
backwash holding tank) 

 

Physical Dimensions of Unit 100,000 gal tank with baffles  
70’ X 35’ X 5.5’ active depth 

 

Typical Hydraulic Loading 
Rate    2.9 gpm/ft2 from filter backwash  

Maximum Hydraulic 
Loading Rate    2.9 gpm/ft2 from filter backwash  

Type of Chemical Used 

 None  

Average Dose of Chemical 
(mg/L) None  

Frequency of Chemical 
Addition None  

Frequency of Solids  
Removal 

Solids are manually removed every 
2 months 

 

See instructions on back. 



Appendix D. Reporting Example for 20 MGD Plant 

 
EPA Guidance Manual 130 December 2002 
FBRR Technical Guidance Manual   

Instructions 
 

1. Note the operating period for the information provided.  Check with your State or Primacy 
Agency for required operating period.  

 
2. The frequency at which the recycle stream is returned can be described as continuous, once a 

day, or as another frequency. 
 
3. Fill out all information for each of your filters.  If some or all filters are operated the same, note 

the appropriate filter numbers. 
 
4. The backwash flow is obtained by multiplying filter surface area (in ft2) by backwash rate 

(gpm/ft2).  Use the average backwash rate to get the average flow and the maximum backwash 
rate to get the maximum flow.  If the flow is varied throughout the backwash process, then the 
average can be computed on a time-weighted basis as follows: 

 
(Backwash Rate 1 X Duration 1) + (Backwash Rate 2 X Duration 2) + … 
  

                                                       Duration 1 + Duration 2 + … 
 
5. The filter run length time is the sum of the time that the filter is producing water between 

backwashes.  
 
6. Describe how run length time is determined.  For example, is the run length based on head loss 

across the filter, turbidity levels of filter effluent, a predetermined amount of time, or another 
method? 

 
 

 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Appendix E. 
Reporting Example for 48 
MGD Plant 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This page intentionally left blank.



                                                                              Appendix E.  Reporting Example for 48 MGD Plant 

 
December 2002 133 EPA Guidance Manual 
  FBRR Technical Guidance Manual 

A 48 MGD surface water treatment plant records total daily and peak instantaneous flows at 
the plant inlet.  In addition, the water treatment plant operators analyze raw and filtered 
water quality daily and record detailed meter readings for flow at many plant locations. The 
treatment scheme consists of a pre-sedimentation basin and fourteen upflow contact 
absorption clarifiers, followed by fourteen rapid sand multimedia filters. Chemical addition 
with coagulant, chlorine, potassium permanganate, and powdered activated carbon is 
possible before the upflow clarifiers. The tri-media clarifiers are run approximately 24 hours 
before air scour and backflushing with raw water.  Backwashing of clarifiers occurs for 15 
minutes at a backwash rate of 15 gpm/ ft2.  Clarifiers are backwashed individually every 30 
minutes between 9:00 p.m. and 4:00 a.m.  The clarifiers each have 500 ft2 of surface area. 
The rapid sand multimedia filters are comprised of anthracite, silica, and garnet sands and 
each have a surface area of 590 ft2. They are air-scoured and backwashed with finished 
water every 80 to 100 hours. A backwash rate of 20 gpm/ ft2 is utilized for 15 minutes. Prior 
to backwashing, the filter is drained down six inches. After backwashing is complete, the 
first 30 minutes of water produced is wasted.  Four filters are typically backwashed each day 
and individually backwashed every hour between 1:00 a.m. and 5:00 a.m.  The filter feed 
rate is 4 gpm/ ft2. 
 
The water treatment plant reuses all of its residual streams (i.e., filter-to-waste water, pre-
backwash drain-down, spent filter backwash water, clarifier backwash water, and drying bed 
leachate). All of the recycle streams are first directed to an equalization basin and the outlet 
flow rate is regulated at 2,000 gpm.  This flow is then treated by four flocculators and four 
dissolved air flotation units on a continuous basis. Chemical addition with coagulant, 
chlorine, potassium permanganate, and powdered activated carbon is possible prior to the 
flocculation basins. Residuals are dewatered using sixteen sludge-drying beds, with the 
leachate being directed back to the equalization basin. The amount of leachate from the 
drying beds has been determined to be about 192,000 gpd, which is 0.4% of the finished 
water production. The treated recycle stream is returned to the presedimentation basin. 
 
1. Determine Highest Observed Plant Flow 
 
A.  Highest Plant Flow Based on Peak Raw Water Flow 
 
A review of the water treatment plant’s annual records indicates that the peak plant flow 
occurred on August 15th.  The following values were recorded on that day: 
 

Total plant flow = 48 MGD (metered) 
Highest observed raw water flow = 35,000 gallons per minute (metered) 
Time of day highest observed raw water flow occurred:  5:30 p.m. 
Recycle flow that occurred at 5:30 p.m. = 2,000 gpm (regulated by an outlet control 
valve on the equalization basin) 
Sum raw water flow plus recycle flow: 

35,000 gpm + 2,000 gpm = 37,000 gpm 
 



Appendix E. Reporting Example for 48 MGD Plant 

 
EPA Guidance Manual 134 December 2002 
FBRR Technical Guidance Manual   

B. Highest Plant Flow Based on Peak Recycle Flow 
 

The quantity of water treatment plant recycle streams was calculated using plant operating 
parameters and flow estimates. 
 
Filter backwash: 708,000 gpd (based on 4 filters backwashed each day for 15 

minutes at a rate of 20 gpm/ft2).  Filters are backwashed 
individually at one-hour intervals between 1:00 a.m. and 5:00 
a.m.  This flow is generated at a rate of 11,800 gpm. 

 
Clarifier backwash: 1,575,000 gpd (based on each clarifier backwashed once per 

day for 15 minutes at a rate of 15 gpm/ft2).  Clarifiers are 
individually backwashed every 30 minutes between 9:00 p.m. 
and 4:00 a.m.  This flow is generated at a rate of 7,500 gpm. 

 
Filter-to-Waste: 283,200 gpd (based on disposal of filtered water produced in 

the first 30 minutes after a filter is backwashed, four filters per 
day).  This flow is generated between 1:00 a.m. and 5:00 a.m. 
at a rate of 2,360 gpm. 

 
Pre-backwash draindown: 8,830 gpd (based on 0.5-foot drawdown of filters prior to 

backwash, 4 filter backwashed each day).  This flow is 
generated between 1:00 a.m. and 5:00 a.m. at a rate of 200 
gpm.   

 
Sludge drying beds: 192,000 gpd (based on flow measurement).  The leachate is   

generated at a continuous rate of 140 gpm throughout the day. 
 

 
Total daily recycle flow = 2.77 MGD (includes all plant waste streams) 
Highest observed recycle flow = 2,000 gpm (constant outflow rate from equalization 
basin) 
Highest observed raw water flow = 35,000 gpm 
 
Sum recycle flow plus raw water flow: 

 
2,000 gpm + 35,000 gpm = 37,000 gpm 
 

C. Compare Plant Flows Calculated Based on Raw Water and Recycle Flows 
to Obtain Overall Highest Observed Plant Flow 
 
The highest observed plant flow occurred at 5:30 p.m. and is the sum of the highest 
observed raw water flow (35,000 gpm) and the controlled recycle return flow (2,000 gpm) 
for a total of 37,000 gpm. 



                                                                              Appendix E.  Reporting Example for 48 MGD Plant 

 
December 2002 135 EPA Guidance Manual 
  FBRR Technical Guidance Manual 

 
2. Determine Typical Recycle Flows 
 
Recycle flows are generated at different frequencies and at different times during the day.  
The recycle flow information is contained on the previous page.  All generated recycle flows 
for this system go to the equalization basin and are discharged from the equalization basin at 
a constant rate of 2,000 gpm continuously throughout the day.      
 
3.  Complete Recycle Notification Form 
 
The Recycle Notification Form was completed for this system and is contained on Page 137. 
 
4.  Complete Recordkeeping Form  
 
The Recordkeeping Form was completed for this system and is contained on Page 139.  
Recycle flows were included for each of the recycle streams. 
 
5.   Data Evaluation 
 
Based on the information provided, the system exceeds its design and State-approved 
operating capacity by 3,700 gpm.  The system may want to examine finished water quality 
(such as turbidity and/or particle count data) to assess if recycle practices are impacting 
finished water quality.  If so, the State may request that the system modify its recycle 
practices.   



Appendix E. Reporting Example for 48 MGD Plant 

 
EPA Guidance Manual 136 December 2002 
FBRR Technical Guidance Manual   

Figure E-1. Schematic for a 48 MGD Plant 
 

Coagulant/Polymer
Feed

Recycled
Waste Stream
(2,000 gpm)

Raw
Water

Reservoir

Peak Daily Flow = 48 MGD
Peak Instantaneous Flow = 35,000 GPM

Pre-
Sedimentation

Basin

Flocculators (4)*

M

Flowmeter

M

Upflow Contact
Clarifiers

(14)* Clearwell

Finished Water
To Distribution

SystemEqualization
Basin

Backwash
Backwash, Filter-to-Waste,
Pre-Backwash Draindown

Chemical Addition
Outlet Flow

Control
(2000 gpm)

Dissolved Air
Flotation (4)*

Sludge-Drying
Beds (16)*

Sludge

Multimedia Filters
(14)*

Pumped
8-inch Pipe

Pumped
8-inch Pipe

Pumped
8-inch Pipe

Gravity
6-inch Pipe

Gravity
12-inch Pipe

Pumped
8-inch Pipe

Gravity
10-inch Pipe

* Number in parenthesis indicates number of treatment units.



                                                                              Appendix E.  Reporting Example for 48 MGD Plant 

 
December 2002 137 EPA Guidance Manual 
  FBRR Technical Guidance Manual 

FILTER BACKWASH RECYCLING RULE 
RECYCLE NOTIFICATION FORM  

 
SYSTEM NAME ___Example 48 MGD Plant___________________________________   

PWSID ________________________________   DATE __Dec 1, 2003___________ 

Check with your State or Primacy Agency to make sure this form is acceptable. 
 

Does your system use conventional or direct filtration? ____Yes_(conventional)_____________ 
Does your system recycle spent filter backwash water, thickener supernatant, or liquids from 
dewatering processes?  __Yes_(all)___________________________________________________ 
If you answered yes to both questions, please report the following: 
 
1. What is the typical recycle flow (in gpm)? 2,000 gpm (Equalized flow for spent filter 

backwash,clarifier backwash, filter-to-waste, pre-backwash draindown, and leachate 

2. What was the highest observed plant flow for the system in the previous year (in gpm)? 

__37,000 gpm______________________________________________________________ 

3. What is the design flow for the treatment plant (in gpm)? ___33,333 gpm_______________ 

4. Has the State determined a maximum operating capacity for the plant?  If so, what is it? _33,333 

gpm or 48 MGD_____________________________________________________ 

 
5. Please include a plant schematic that shows: 

• the origin of all recycle flows (spent filter backwash, thickener supernatant, liquids from 
dewatering processes, and any other);  

• the location where all recycle flows re-enter the treatment plant process; and  
• the hydraulic conveyance used to transport all recycle flows. 

 

Comments: __All residual flows (filter-to-wate water, pre-backwash drain-down, filter backwash, 

clarifier backwash water, and drying bed leachate) are directed to an equalization basin before 

treatment.__Recycle streams are returned to the main treatment train at a rate of 2,000 gpm. 

 
 
6.  Are you requesting an alternate recycle location? __________Yes     ____X______ No 
An alternate recycle location is one that does not incorporate all treatment processes of a 
conventional filtration plant (coagulation, flocculation, sedimentation, and filtration) or direct 
filtration plant (coagulation, flocculation, and filtration).  The State or Primacy Agency must approve 
the recycle location by June 8, 2004.  Please contact your State or Primacy Agency on what 
additional information may be needed. 
 
Comments: ______________________________________________________________ 

________________________________________________________________________  

 



Appendix E. Reporting Example for 48 MGD Plant 

 
EPA Guidance Manual 138 December 2002 
FBRR Technical Guidance Manual   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This page intentionally left blank.



                                                                              Appendix E.  Reporting Example for 48 MGD Plant 

 
December 2002 139 EPA Guidance Manual 
  FBRR Technical Guidance Manual 

FILTER BACKWASH RECYCLING RULE RECORDKEEPING FORM 
 

SYSTEM NAME __Example 48 MGD Plant____________________________________   
PWSID ______________________________   Operating Period1 _Jun 2003 to Jun 2004 

Check with your State or Primacy Agency to make sure this form is acceptable. 
 

Type of Recycle Stream Frequency at which flow is returned2 
          Spent Filter Backwash Continuously (equalized with all recycle streams)  
          Thickener Supernatant  
          Liquids from Dewatering Process Continuously (equalized with all recycle streams) 
          Other       See attached sheet                         
          Other    
 

Filter Number3 Filter 
Information Filters 1-14    

Average Duration of 
Backwash   (in minutes) 15 minutes    

Maximum Duration of 
Backwash   (in minutes) 15 minutes    

Average Backwash 
Flow4  (in gpm) 11,800 gpm    

Maximum Backwash 
Flow4   (in gpm) 11,800 gpm    

Run Length Time of 
Filter5   (include units) 80 to 100 hours    

Criteria for Terminating 
Filter Run6 

Time, unless individual filter 
turbidity exceeds 0.2 NTU 

   

 

Is treatment or equalization provided for recycle flows? ___X_______Yes     __________ No 
If yes, complete the following table. 
 

Type of Treatment 
Provided 

Equalization with full treatment (flocculation and dissolved air flotation 
(DAF) 

Physical Dimensions of 
Unit 

3.0 MG equalization tank with baffles (200′ x 200′ X  10’), four 
flocculation basins (each 13,800 gal), and two DAF basins (each 500 ft2) 

Typical Hydraulic 
Loading Rate   (gpm/ft2) 0.004 to 0.49 gpm/ft2  to equalization basin and 0.53 gpm/ft2 to DAF basins  

Maximum Hydraulic 
Loading Rate   (gpm/ft2) 

0.49 gpm/ft2 (11,800 gpm spent filter backwash plus 7,500 gpm clarifier 
backwash plus 140 gpm leachate) to equalization basin and 0.53 gpm/ft2 to 
DAF basins (flow controlled from equalization basin to treatment) 

Type of Chemical Used 

 
The DAF chemical feed systems are capable of providing potassium 
permanganate, caustic soda, polymer, and coagulant 

Average Dose of Chemical 
(mg/L) 

None.  Operators found that treatment goals could be achieved without 
chemical addition and so it was dropped. 

Frequency of Chemical 
Addition None. 

Frequency of Solids  
Removal 

Solids are manually removed every 2 months from the equalization basin.  
Float solids from the DAF units are pumped on a batch basis once a day to 
the sludge drying beds. 

See instructions on back. 



Appendix E. Reporting Example for 48 MGD Plant 

 
EPA Guidance Manual 140 December 2002 
FBRR Technical Guidance Manual   

Instructions 
 

1. Note the operating period for the information provided.  Check with your State or Primacy 
Agency for required operating period.  

 
2. The frequency at which the recycle stream is returned can be described as continuous, once a 

day, or as another frequency. 
 
3. Fill out all information for each of your filters.  If some or all filters are operated the same, note 

the appropriate filter numbers. 
 
4. The backwash flow is obtained by multiplying filter surface area (in ft2) by backwash rate 

(gpm/ft2).  Use the average backwash rate to get the average flow and the maximum backwash 
rate to get the maximum flow.  If the flow is varied throughout the backwash process, then the 
average can be computed on a time-weighted basis as follows: 

 
(Backwash Rate 1 X Duration 1) + (Backwash Rate 2 X Duration 2) + … 
  

                                                       Duration 1 + Duration 2 + … 
 
5. The run length time of the filter starts when filter effluent goes to the clearwell and ends when 

the filter is taken off-line. 
 
6. Describe how run length time is determined.  For example, is the run length based on head loss 

across the filter, turbidity levels of filter effluent, a predetermined amount of time, or another 
method? 

 
  

 



                                                                              Appendix E.  Reporting Example for 48 MGD Plant 

 
December 2002 141 EPA Guidance Manual 
  FBRR Technical Guidance Manual 

FILTER BACKWASH RECYCLING RULE RECORDKEEPING FORM 
 

Recycle Stream Attachement 
 
Type of Recycle Stream (Additional Flows) Frequency at which flow is returned 
          Other       Clarifier Backwash   Continuously (equalized with all recycle streams) 
          Other       Pre-backwash draindown            Continuously (equalized with all recycle streams) 
          Other  Filter-to-waste Continuously (equalized with all recycle streams) 

 



Appendix E. Reporting Example for 48 MGD Plant 

 
EPA Guidance Manual 142 December 2002 
FBRR Technical Guidance Manual   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This page intentionally left blank. 
